SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG270608-10A

FR1 n26 / 10MHz / DFT-s-OFDM / PI/2 BPSK / Full RB

Lowest Band Edge

Highest Band Edge

Ref Level 3000 dBm  Offset 1130 0B

RefLevel 30.00dBm  Offset 11,8045 Mode Sweep sat

Mode Sweep saL
Count 100/100 Count 100/100
3 purions i
Limit Chee¥ FRss SPURIOUS_UINE  ABS_002
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2 Result Summay

B15.000 MHz 823.000 MHz 100.000 kHz 822.59640 MHz -31.44 dBm -18.44 dB
823,000 MHz 824,000 MHz 100.000 kHz 823.94056 MHz -25.76 dBm -12.76 dB
824.000 MHz 834,000 MHz_ 100.000 kHz 826.26274 MHz 5.42 dBm -24.58 dB

02:15:32 PM 02/15/2024

2 Result Summa;

£39.000 MHz 849,000 MHz 100,000 kHz 84418981 MHz 5.38 dBm -24.62 dB
849.000 MHz 850.000 MHz 100,000 kHz 849.01848 MHz -28.49 dBm -15.49 dB
850.000 MHz 860.000 MHz 100.000 kHz 852,442 56 MHz -30.01 dBm -17.01 dB

Resdy (N @

02:20:08 P 02/15/2024

FR1 n26 / 10MHz / DFT-s-OFDM / QPSK / Full RB

Lowest Band Edge

Highest Band Edge

Ref Level 30.00dBm  Offset 11.30 4B Made Sweep saL RefLevel 30.00dBm  Offset 11.80d6 Mode Sweep s6L
Count 100/100 Count 100/100
1 Spurious Emisions
Limit Chee¥ PRSS SPURIOUS _UINE: ABS_00;
Line _SPURJOUS_UINE_ABS_0g2 Phss SPURIOUS_LINE_ABS_042
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2 Result Summar

215,000 MHz 823000 MHz 100,000 kHz 822.740 26 MHz -37.10 dBm -24.10 dB
823,000 MHz 824,000 MHz 100,000 kHz 823.984 52 MHz -27.96 dBm -14.96 dB
824,000 MHz £34.000 MHz. 100.000 kHz 832.55644 MHz 4.83 dBm -25.17 dB

ey BN URE

02:16:25 BM  02/15/2024

2 Result Summa;

4.67 dBm
-28.06 dBm
-33.20 dBm

-2533d8

841.58242 MHz
849.016 48 MHz
852.65235 MHz

839.000 MHz
£49,000 MHz
850.000 Mz

843.000 MHz
850.000 MHz
860.000 MHz

100.000 kHz
100.000 kHz
100.000 kHz

Ready

02:19:51 P 02/15/2024

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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samonas. FCC RADIO TEST REPORT

Report No. : FG270608-10A

FR1 n26 / 10MHz / DFT-s-OFDM / 16QAM / Full RB

Lowest Band Edge

Highest Band Edge

Ref Level 30,00 dBm  Offset 11,80 B Made Sweep

Ref Level 30,00 dBm  OMset 11.80dB. Mode Sweep

saL saL
Count 100/100 Count 100/100
3 purions i
Limit ChecY P SPURIOUS_UINE  ABS_002
Line _SPURJOUS_LINE_ABS_062 Line _SPURIOUS_LINE_ABS_0d2
0 20
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§15.0 MHz 3003 pts 1.8 MHz/ £34.0MHz || [539.0 Mz 003 pis 27 Wbia] [T
2 Result Summa

2 Result Summa;

02:16:57 PM  02/15/2024

815,000 Mz 823,000 MHz 100,000 kitz 822.92408 MHz -24.12dB 839,000 Mz 819.000 MHz 100.000 kHz 81073327 MHz 3.74 dBm -26.26 dB
823,000 Mz 824000 MHz 100,000 kfz 823.99351 MHz -1209d8 849,000 Mtz 850,000 Mtz 100.000 kHz 849,694 81 MHz -33.50 dBm 2050
824,000 MHz 34,000 MHz 100,000 kHz 832.806 19 MHz -26.47 dB 850,000 MHz 860,000 Miz 100000 kHz 850.08452 MHz 23576 dBm 2276d8

02:19:09 PM 02/15/2024

fety

FR1 n26 / 10MHz / DFT-s-OFDM / 64QAM / Full RB

Lowest Band Edge

Highest Band Edge

Ref Level 30.00 dBm  Offset 1180 B Made Sweep

SGL
Count 100/100

RefLevel 30.00dBm  Offset 11.80 d8. Mode Sweep

1 Spurious Emissions

s6L

Count 100/100

Limit Chee¥ PRSS SPURIOUS _UINE: ABS_00;
Line _SPURJOUS_UINE_ABS_0g2 s SPURIOUS_LINE_ABS_042
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815.0 MHz. 3003 pes 9 MHz/ 834.0 MHz 839.0 MHz 3003 pts B60.0 MHz
2 Result Summar

815.000 MHz 823.000 MHz 100,000 kHz 822.77223 MHz 25,50 dB
823,000 MHz 824,000 MHz 100,000 kHz 823.99950 MHz 13.34 dB
824,000 MHz 834.000 MHz 100.000 kHz 833.01598 MHz -26.99 dB

02:17:20 BM 02/15/2024

ez

2 Result Summa;

839.000 MHz 843.000 MHz

829.000 Mz 850,000 MHz
850.000 Mz 860.000 MHz

100.000 kHz 841.08292 MHz

100.000 kHz

849.07243 MHz
100.000 kHz 850.005 00 MHz

3.43 dBm
-32.69 dBm
-35.18 dBm

02:18:46 P 02/15/2024

.

o 20200215

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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samonas. FCC RADIO TEST REPORT Report No. : FG270608-10A

FR1 n26 / 10MHz / DFT-s-OFDM / 256QAM / Full RB

Lowest Band Edge Highest Band Edge

Ref Level 30,00 dBm  Offset 11.80 o8 Made Sweep saL Ref Level 30.00dBm  Offset 11,60 dB Mode Sweep saL
e e
purious i
Limit Che<¥ PRSS SPURIOUS UINE- ABS_002
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BI5.0MHz ) 3003 pts. 1.8 MHz/ £33.0 MH: || [539.0 MHz ) 3003 pts T —
2 Result Summar

2 Result Summa;

B15.000 MHz 823,000 MHz 100,000 kfiz 82240456 MHz -41.86 dBm -28.86 B 839,000 Mz 819.000 MHz 100.000 kHz 83950441 MHz 1.06 dBm -28.94 dB
823000 Mtz 824,000 MHz 100000 ki 823.99950 MHz -28.33 dBm -15.33 db 849,000 Mtz 850000 Mz 100.000 kitz 849.89261 MHz -35.83 dBm 2283 dB
£24.000 MHz 834,000 MHz 100,000 khz 83223676 Miix 092 dBm 2306 &8 850,000 Mz 860000 Mz 100,000 kiz 850.064.54 MHz -38.20 dBm -25.20 dB

Resdy (N @

02:17:48 PM 02/15/2024 02:18:27 #M 02/15/2024

FR1 n26 / 10MHz / CP OFDM / QPSK / Full RB
Lowest Band Edge Highest Band Edge

Ref Level 30.00dBm  Offset 11.80 a8 Mode Sweep saL RefLevel 30.00dBm  Offset 11.80d6 Mode Sweep 6L
Count 100/100 Count 100/100
1 Spuious Emiions
Limit Chee¥ PRSS SPURIOUS LINE ‘-‘\FS 00.
Line _SPUR|OUS_LINE_ABS_od2 PASS Line _SPURIOUS_LINE_ABS_0q2
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10 10 dBm
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815.0 MHz 3003 pts 9 Mhz/ £30.0MHz || | §35.0 MHz ) 3003 pts 1 MHz/ _ BG0.0MHz
2 Result Summal

2 Result Summa;

815.000 MHz 823.000 MHz 100000 kHz 82299600 MHz -3/40 dém -2140 cB 839,000 MHz 849.000 MHz 100,000 kHz 840,883 12 MHz 258 dBm -27.42 dB
823,000 MHz 824.000 MHz 100,000 ktiz 823.97852 MHz ~28.06 dBm -15.06 d& 849,000 MHz 850,000 MHz 100.000 kHz 84900250 MHz -28.35 dBm 1535 dB
824000 MHz 834000 MHz 100000 kiz 825.81313 MHz 1.68 dBm -2832dB 850000 M1t 860,000 M1t 100,000 ks $50.04496 MHz 36,08 dBm 308 dB

ey BN U O 5 D
02:15:58 PM 02/15/2024 02:15:31 PN 02/15/2024

TEL : 886-3-327-3456 Page Number 1 A7-21 of 29
FAX . 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG270608-10A

FR1 n26 / 15MHz / DFT-s-OFDM / PI/2 BPSK / Full RB

Lowest Band Edge

Highest Band Edge

Ref Level 3000 dBm  Offset 1130 0B

RefLevel 30.00dBm  OMfset 11.80dB.

2 Result Summay

815.000 MHz
823,000 MHz
824.000 MHz

823.000 MHz
824,000 MHz
839,000 MHz

100,000 kHz
200,000 kHz
100,000 kHz

81811289 MHz
823.96853 MHz
827.19930 MHz

-34.92 dBm
-23.42 dBm
3.41 dBm

-21.92 dB
-10.42 dB
-26.59 dB

02:08:48 PM  02/15/2024

Made Sweep saL Mode Sweep saL
Count 100/100 Count 100/100
D Sosiol EAL
Limit Check P SPUIRIOUS UUNE" ABS_002
Line _SPURJOUS_LINE_ABS o2 Line _SPURIOUS_LINE_xg5_oq2
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2 Result Summa;

834,000 MHz 849,000 MHz 100,000 kHz 837.12438 MHz 3.30 dBm -26.70 dB
849.000 MHz 850.000 MHz 200,000 kHz 84931718 MHz -33.19 dBm -20.19 dB
850.000 MHz 860.000 MHz 100.000 kHz 850.484 52 MHz -36.94 dBm -23.94 dB

Resdy (N @

02:13:45 7M. 02/15/2024

FR1 n26 / 15MHz / DFT-s-OFDM / QPSK / Full RB

Lowest Band Edge

Highest Band Edge

Ref Level 30.00dBm  Offset 11.30 4B Made Sweep saL Ref Level 30.00 dBm  Offset 11.80 48 Mode Sweep s6L
Count 100/100 Count 100/100
1 Spurious Emisions
Limit Chee¥ PRSS SPURIOUS _UINE: ABS_00;
Line _SPURJOUS_UINE_ABS_0g2 s SPURIOUS_LINE_ABS_042
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2 Result Summar

215,000 MHz 823000 MHz 100,000 kHz 821.98901 MHz -39.09 dBm -26.09 dB
823,000 MHz 824,000 MHz 200,000 kHz 823.98452 MHz -23.04 dBm -10.04 dB
824,000 MHz 839.000 MHz 100.000 kHz 825.91059 MHz 2.77 dBm -21.23 dB

¥ sonss

02:09:58 PM  02/15/2024

2 Result Summa;

834.000 MHz 843.000 MHz
850.000 MHz
860.000 MHz

100.000 kHz
200,000 kHz
100.000 kHz

838.71279 MHz
849.33516 MHz
850,064 94 MHz.

3.33 dBm
-33.26 dBm
-39.00 dBm

£49,000 MHz
850.000 Mz

N

02:13:26 P 02/15/2024

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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samonas. FCC RADIO TEST REPORT Report No. : FG270608-10A

FR1 n26 / 15MHz / DFT-s-OFDM / 16QAM / Full RB
Lowest Band Edge Highest Band Edge

Ref Level 3000 dBm  Offset 11,90 dB Made Sweep sa RefLevel 30.00dBm  Ofiset 11.80 4 Mode Sweep seL
Count 100/100 Count 100/100
1 Spuiou i
Limit ChecY FRss SPURIOUS_UINE  ABS_002
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2 Result Summa

2 Result Summa;

815,000 MHz 823,000 MHz 100000 kitz 822.86014 MHz -38.03 dBm -23.03 dB 834.000 MHz 819.000 MHz 100.000 kHz 839.73177 MHz 1.76 dBm -28.24 dB
823000 Mtz 824,000 MHz 200,000 kttz 823.99650 MHz -22.73 dBm 849,000 Mz 850,000 Mtz 200.000 kiz 849.03846 MHz -32.02 dBm -19.02 dB
824,000 MHz 835,000 MHz 100,000 kHz 82917732 MHz 1.82 dBm 850,000 Mits 860,000 Mz 100,000 kiz 850.01499 MHz 36,88 dBm 238848

Resdy (N @

02:10:15 PM  02/15/2024 02:12:29 P 02/15/2024

FR1 n26 / 15MHz / DFT-s-OFDM / 64QAM / Full RB
Lowest Band Edge Highest Band Edge

Ref Level 30.00dBm  Offset 11.30 4B Made Sweep saL Ref Level 30.00 dBm  Offset 11.80 B Mode Sweep s6L
Count 100/100 Count 100/100
1 s imisions
Limit Chee¥ PRSS SPURIOUS LINE ‘-‘\FS 00.
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2 Result Summar

2 Result Summa;

815,000 MHz 823.000 MHz 100,000 kHz 821.66933 MHz -38.60 dBm -25.60 dB 834.000 Mz 849,000 MHz 100.000 kHz 83914735 MHz 1.83 dBm -28.17 dB
823,000 MHz 824.000 MHz 200,000 kHz 823.38951 MHz -24.90 dBm -11.90 d& 849,000 MHz 850,000 MHz 200,000 kHz 84933516 MHz -34.29 dBm 212948
824000 MHz 835,000 MHz 100000 kiz 82731918 MHz 1.49 dBm -2851 dB 850000 M1t 860,000 M1t 100,000 ks $50,09491 MHz 13897 dBm 350748

Ready T 5 o
02:10:31 M 02/15/2024 02:11:59 PM 02/15/2024
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FAX . 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG270608-10A

FR1 n26 / 15MHz / DFT-s-OFDM / 256QAM / Full RB

Lowest Band Edge

Highest Band Edge

Ref Level 3000 dBm  Offset 1130 0B

RefLevel 30.00dBm  OMfset 11.80dB.

Mode Sweep saL Mode Sweep saL
Count 100/100 Count 100/100
purios s
Limit Chee¥ FRss SPURIOUS_UINE  ABS_002
Line _SPURJOUS_LINE_ABS_062 Line _SPURIOUS_LINE_ABS_0d2
0 20
10 10 dBm
o [ T TV YNy VS A Y VL T T Y spr oY B R ey S v S T A n
| | | |
10 T T
Tl L |
-20d8m } + | 20 d |
J | |
30 Jﬁ 130 dBm . 4
! Y | 1
a0 N = i Mg .
LT RSP FRPPRIEE VR, - R
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w |
60 60 dBr B
§15.0 MHz 3003 pts 2.4 MHz/ £35.0 MMz || | 5340 Mz 003 pis 2 Wbia] [T

2 Result Summay

#15.000 MHz 823.000 MHz 100,000 kiz 82212488 MHz -44.63 dBm -31.63 dB
823,000 MHz B24.000 MHz 200,000 kHz 823.95554 MHz -29.59 dBm -16.59 dB
824.000 MHz £39.000 MHz 100.000 kHz £26.21029 MHz 0.72 dBm -30.72 dB

02:11:03 PM 02/15/2024

2 Result Summa;

834,000 MHz 849,000 MHz 100,000 kHz 837.13936 MHz -0.28 dBm -30.28 dB
849.000 MHz 850.000 MHz 200,000 kHz 849.204 30 MHz -38.02 dBm -25.02 dB
850.000 MHz 860.000 MHz 100.000 kHz 852.01299 MHz -43.61 dBm -30.61 dB

Resdy (N @

02:11:37 2 02/15/2024

FR1 n26 / 15MHz / CP OFDM / QPSK / Full RB

Lowest Band Edge

Highest Band Edge

Ref Level 30.00dBm  Offset 11.30 4B Made Sweep saL Ref Level 30.00 dBm  Offset 11.80 48 Mede Sweep S6L
Count 100/100 Count 100/100
1 Spurious Emisions
Limit Chee¥ PRSS SPURIOUS _UINE: ABS_00;
Line _SPUR|QUS_LINE_ABS_0g2 PSS SPURIOUS_LINE_ABS_042
20 20
10 10 dbm
a - S— . | | | 0 Bt e e e e
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10 f t
-20 B ’ + o ‘
e | l‘ |
30 4 30 dB i
-0 — phed .1\ .
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60 60 dBrm L E——
815.0 MHe 3003 pts A Miz/ 839.0 MHz || [334.0 MHz 3003 pts .6 MHz/ 860.0 MHz

2 Result Summar

215,000 MHz 823000 MHz 100,000 kHz 82261239 MHz -37.59 dBm -24.59 dB
823,000 MHz 824,000 MHz 200,000 kHz 823.98052 MHz -25.90 dBm -12.90 dB
824,000 MHz 839000 MHz 100,000 kHz 835.77073 MHz 0.06 dBm -29.54 dB

e

02:09:21 PM  02/15/2024

2 Result Summa;

834.000 MHz 843.000 MHz
850.000 MHz
860.000 MHz

839.68681 MHz
849.013 49 MHz
850,054 95 MHz.

0.30 dBm
-29.26 dBm
-37.21 dBm

100.000 kHz
200,000 kHz
100.000 kHz

£49,000 MHz
850.000 Mz

— D

Ready

02:12:56 P 02/15/2024

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG270608-10A

FR1 n26 / 20MHz / DFT-s-OFDM / PI/2 BPSK / Full RB

Lowest Band Edge

Highest Band Edge

SGL

Count 100/100

Ref Level 30,00 dBm  Offset 11,80 B Made Sweep

6L
Count 100/100

Ref Level 30,00 dBm  OMset 11.80dB. Mode Sweep

2 Result Summay

#15.000 MHz 823.000 MHz 100,000 kiz 82295604 MHz -29.62 dBm -16.62 dB
823,000 MHz B24.000 MHz 200,000 kHz 823.50993 MHz -25.42 dBm -12.42 dB
824.000 MHz B44.000 MHz 100.000 kHz 837.656 34 MHz 2. -27.15 dB

02:01:40 PM  02/15/2024

D Sosiol EAL
Limit Che<¥ PASS SPURIOUS UINE- ABS_002
Line _SPURJoUS_UNE_ABS o2 Line SPURJOUS._LINE_A8S_0d2
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| R g,
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0 60 dBr e
815.0 MHz 3003 pts 2.9 MHz/ 844.0 MHz | | [ 829.0 MHz 3003 pts 3.1 MHz/ 860.0 MHz

2 Result Summa;

829,000 MHz 849,000 MHz 100000 kHz 837.941 06 MHz 2.44 dBm -27.56 dB

849.000 MHz 850.000 MHz 200,000 kHz 849.062 44 MHz -29.81 dBm -16.81 dB

850,000 Mz 860.000 Mz 100.000 kHz 850.734 27 MHz -34.67 dBm -21.67d8
fesy g

02:07:20 BM 02/15/2024

FR1 n26 / 20MHz / DFT-s-OFDM / QPSK / Full RB

Lowest Band Edge

Highest Band Edge

Ref Level 30.00 dBm  Offset 11.80 6B Mode Sweep SGL Ref Level 30.00 d8m  Offset 11.80 8. Mede Sweep S6L
Count 100/100 Count 100/100
§ Spurlous Emissions
Limit Chee¥ PRSS SPURIOUS _UINE: ABS_00;
Line _SPURJOUS_LINE_ABS_0G2 PASS SPURIOUS_LINE_ABS_0q2
20 20
10 10 dBm
o = = = - - 0 B e T s et i e
( 1
| | \
10 T T 7l
SPURIOUS_LINE_ABS_002 | |
-20 dBm t B
/ | !
y \
30 \ |30 dBr
ot N
W e \n,
AR o G =
60 60 dBoy VPR A —
815.0 MHz. 3003 pes 9 MHz/ 844.0 MHz 829.0 MHz 3003 pts 1 MHz/ B60.0 MHz

2 Result Summar

215,000 MHz 823000 MHz 100,000 kHz 822.70829 MHz -35.88 dBm -22.88 dB
823,000 MHz B24.000 MHz 200,000 kHz 823.99850 MHz -27.39 dBm -14.39 dB
824,000 MHz 544,000 MHz 100,000 kHz 837.35664 MHz 1.79 dBm -28.21 dB

o amar

02:03:08 PM  02/15/2024

2 Result Summa;

834.22478 MHz
849.236 26 MHz
850.714 29 MHz

1.73 dBm
-32.45 dBm
-35.69 dBm

-28.27 dB
-19.45 dB
-22.69 dB

829.000 MHz 843.000 MHz
850.000 MHz

860.000 MHz

100.000 kHz
200,000 kHz
100.000 kHz

£49,000 MHz
850.000 Mz

— T

02:07:00 PM 02/15/2024

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number 1 A7-25 of 29



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG270608-10A

FR1 n26 / 20MHz / DFT-s-OFDM / 16QAM / Full RB

Lowest Band Edge

Highest Band Edge

Ref Level 3000 dBm  Offset 1130 0B

Made Sweep SGL Ref Level 30.00dBm  Offset 11.80 d Mede Sweep SGL
Count 100/100 Count 100/100
purios s
Limit Check P SPUIRIOUS UUNE" ABS_002
Line _SPURJOUS_LINE_ABS o2 Line _SPURIOUS_LINE_xg5_oq2
20 0
10 10 dBm
o A A S TR — o T T T e T
| | ! |
10 E
= { [ |
20 dBm - - 1 ! b0 dis
30 : s 50 b
] T /
. wd \
40 s - e,
AR =
0 50 dBrw o
§15.0 MHz 3003 ps 2.8 MHz/ 44,0 iz || | 539.0 Mia 003 pis ERLT) SOOI

2 Result Summay

815.000 MHz
823,000 MHz
824.000 MHz

823.000 MHz
824,000 MHz
844,000 MHz

100,000 kHz
200,000 kHz
100,000 kHz

82272428 MHz
823.95055 MHz
83537862 MHz

-36.24 dBm
-29.78 dBm
0.42 dBm

02:03:33 PM 02/15/2024

2 Result Summa;

829.000 MHz 849,000 MHz 100,000 kHz 834.184 82 MHz 0.87 dBm -29.13 dB

849.000 MHz 850.000 MHz 200,000 kHz 849.01548 MHz -33.59 dBm -20.59 dB

850.000 MHz 860.000 MHz 100.000 kHz 850.81419 MHz -37.59 dBm -24.59 dB
Resdy (N 5

02:06:10 PM 02/15/2024

FR1 n26 / 20MHz / DFT-s

-OFDM / 64QAM / Full RB

Lowest Band Edge

Highest Band Edge

Ref Level 30.00dBm  Offset 11.30 4B Made Sweep saL Ref Level 30.00 dBm  Offset 11.80 48 Mede Sweep S6L
Count 100/100 Count 100/100
§ Spurlous Emissions
Limit Chee¥ PRSS SPURIOUS _UINE: ABS_00;
Line _SPURJOUS_UINE_ABS_0g2 Phss SPURIOUS_LINE_ABS_042
20 20
10 10 dbm
o et e — OB e | e A
! |
0 T T ] 1
SPURIOUS_LINE | ABS_002 | | |
20 dBm: : B
| | |
30 ] |30 dBm- i
40 , et “1 A
Sy Ao ERTENTE TS b o
0 60 dio e,
815.0 MHz. 3003 pes 9 MHz/ 844.0 MHz 829.0 MHz 3003 pts .1 MHz/ 860.0 MHz

2 Result Summar

815.000 MHz
823,000 MHz
824,000 MHz

823.000 MHz
B24,000 MHz
544,000 MHz

100,000 kHz
200,000 kHz
100,000 kHz

822.65235 MHz
823.98052 MHz
836.457 54 MHz 0.44 dBm

02:03:54 BM  02/15/2024

2 Result Summa;

829.000 MHz 843.000 MHz
850.000 MHz
860.000 MHz

100.000 kHz
200,000 kHz
100.000 kHz

839.69930 MHz
849.13337 MHz
851.383 62 MHz.

0.37 dBm
-33.96 dBm
-37.77 dBm

£49,000 MHz
850.000 Mz

Ready

02:05:47 PM  02/15/2024

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG270608-10A

FR1 n26 / 20MHz / DFT-s-OFDM / 256QAM / Full RB

Lowest Band Edge

Highest Band Edge

Ref Level 3000 dBm  Offset 1130 0B

RefLevel 30.00dBm  Offset 11,8045 Mode Sweep sat

2 Result Summay

#15.000 MHz 823.000 MHz 100,000 kiz 82296404 MHz -41.42 dBm -28.42 dB
823,000 MHz B24.000 MHz 200,000 kHz 823.97153 MHz -32.57 dBm -19.57 dB
824.000 MHz B44.000 MHz 100.000 kHz £31.68232 MHz -1.93 dBm -31.93 dB

02:04:42 PM 02/15/2024

Mode Sweep saL
Count 100/100 Count 100/100
1 Spuraus Eris
Limit Chee¥ FRss SPURIOUS_UINE  ABS_002
Line _SPURJOUS_LINE_ABS_062 Line _SPURIOUS_LINE_ABS_0d2
0 20
10 10 dBm
0 . 1
I~ P RPN YR e BN ) 7 YIS IEA BT R A S
10 | E
al | | ' |
-20d8m } - | ! foas
| 1
30 i v 50 dBon
) 4 | |
-40 X A
N o AN b M ""Lv\. inars
P e 1 e
g

& 60 dBrm St o
§15.0 MHz 3003 pts 2.8 MHz/ $44.0 WHz || [529.0 Mz 003 pts 3.1 WHa/ 850.0 MHz

02:05:22 PM 02/15/2024

2 Result Summa;

829.000 MHz 849,000 MHz 100,000 kHz 839.97902 MHz -1.78 dBm -31.78 dB
849.000 MHz 850.000 MHz 200,000 kHz 849.164 34 MHz -39.25 dBm -26.25 dB
850.000 MHz 860.000 MHz 100.000 kHz 850.524 48 MHz -43.07 dBm -30.07 dB

Resdy (N @

FR1 n26 / 20MHz / CP OFDM / QPSK / Full RB

Lowest Band Edge

Highest Band Edge

SGL
Count 100/100

Ref Level 30.00 dBm  Offset 1180 B Made Sweep

Limit Chezd PRSS
Line _SPUR|OUS_LINE_ABS_0q2 PRSS
20
10
a

s6L
Count 100/100

1 Spurious Emissions

SPURIOUS, LINE-ABS_00
SPURJOUS_LINE_ABS_0g2

RefLevel 30.00dBm  Offset 11.80 d8. Mode Sweep

0
10 B

O o ———

SPURIOUS_LINE_ABS_002

20 dBm- 1 1 i B t
| | /
30 - | |30 dBrw T
| oy
md i "
ey e
A Ay oy
\
\

50 60 dBm LN W —
815.0 MHz. 3003 pes 9 MHz/ 844.0 MHz 829.0 MHz 3003 pts .1 MHz/ B60.0 MHz

2 Result Summar

215,000 MHz 823000 MHz 100,000 kHz 822.956 04 MHz -35.99 dBm -22.99 dB
823,000 MHz 824,000 MHz 200,000 kHz 823.97552 MHz -28.24 dBm -15.24 dB
824,000 MHz B44.000 MHz. 100.000 kHz 836.757 24 MHz -0.97 dBm -30.97 dB

02:02:1% BM  02/15/2024

2 Result Summa;
837.28172 MHz
849.07043 MHz
850.014 99 MHz.

-0.81 dBm
-30.90 dBm
-36.04 dBm

Ready

829.000 MHz 843.000 MHz
850.000 MHz

860.000 MHz

100.000 kHz
200,000 kHz
100.000 kHz

£49,000 MHz
850.000 Mz

010215

02:06:39 B 02/15/2024

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG270608-10A

Conducted Spurious Emission

FR1 n26 / 5MHz / DFT-S OFDM / QPSK / 1RB1

Lowest Channel

Middle Channel

Ref Level 0.00d8m  Offset 1180 B

Ref Level 0.00dBm  Offset 11.80 48

60
70 dBm
-80
90
30.0 MHz 48005 pts. 897.0 MHz/ 8.0 GHz.
2 Result Summan
30.000 MHz 815,000 MHz 100.000 kHz 30.85037 MHz -47.79 dBm -34.79 dB
B60.000 MHz 1.000 GHe 100.000 kHz 999,982 50 MHz -49.95 dBm -36.95 dB
1.000 GHz 3,000 GHz 1.000 MHz 2.99763 GHz -38.38 dBm -2538 dI
3.000 GHz 7.000 GHz 1.000 MHz 6.40946 GHz -34.81 dBm -21.81d8
7.000 GHz 9.000 GH 1.000 MHz 7.49931 GHz -33.64 dBm -20.64 dB

01:85:10 P 02/18/2024

Mode Auio Sweep s6L Mode Auio Sweep s6L
Count 100/100 Count 100/100
Line _S Line _SPUR{OUS_LINE_ABS_0g2
10 dBm 10 dBar
SPURIOUS_UINE ABS_002 SPURIOUS_UINE |ABS 002
20 20
30 30
w0 , " _— — o e At P |
b Tma— b Pt et
T —— (T R—]
60 -60
70 dBm 70 dBn
80 80
90 90
30.0 MHz 48005 pts. 897.0 MHa/ 9.0 GHz 30.0 MHz 48005 pts. 897.0 MHz/ 9.0 GHz
2 Result Summan 2 Result Summan
30.000 MHz 815000 MHz 100.000 kHz 35.254 85 MHz -47.66 dBm -34.66 d 30,000 MHz 815.000 MHz 100.000 kHz 33.33606 MHz -47.79 dBm -34.79 dB
860.000 MHz 1,000 GHz 100000 kHz 871.07473 MHz 50.18 dBm -37.18d8 860000 Mz 1.000 GHz 100.000 kHz 879.64759 Mz -47.94 dBm -34.94 dB
1.000 GHz 3.000 GHz 1.000 MHz 289763 GHz -38.48 dBm -25.48 dl 1.000 GHz 3.000 GHz 1.000 MHz 2.997 38 GHz -38.53 dBm 2553 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99140 GHz -34.66 dBm -21.66 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.98900 GHz -34.65 dBm -21.65dB
7.000 GHz 9.000 GHa 1.000 MHz 7.47982 GHz -33.50 dBm -20.50 dB 7.000 GHe 91000 GHz 1.000 Mz 7.48906 GHz -33.31 dBm -20.31 dB
cots T Bl seor s M
01:52:54 FM 02/15/2024 01:53:56 B 02/15/2024
Ref Level 0.00dBm  Offset 1180 dB Mode Auio Sweep s6L
Count 100/100

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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samonas. FCC RADIO TEST REPORT

Report No. : FG270608-10A

Frequency Stability
Test Conditions FR1 n26 (PI/2 BPSK) / Middle Channel Limit

Temperature Voltage BW 20MHz 2.5ppm
(°C) (Volt) Deviation (ppm) Result

50 Normal Voltage 0.0164

40 Normal Voltage 0.0088

30 Normal Voltage 0.0129

20(Ref.) Normal Voltage 0.0000

10 Normal Voltage 0.0078

0 Normal Voltage 0.0027
PASS

-10 Normal Voltage 0.0160

-20 Normal Voltage 0.0096

-30 Normal Voltage 0.0211

20 Maximum Voltage 0.0113

20 Normal Voltage 0.0141

20 Battery End Point 0.0092

Note: Normal Voltage = 3.3 V. ; Battery End Point (BEP) = 3.135 V. ; Maximum Voltage = 4.4 V.

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No

. FG270608-10A

FR1 n26_ Part90S

Peak-to-Average Ratio

Mode FR1 n26 / 10MHz / DFT-S OFDM
Mod. Pl/2 BPSK QPSK 16QAM 64QAM Limit: 13dB
RB Size Full RB Full RB Full RB Full RB Result
Middle CH 4.10 5.28 5.92 6.22 PASS
Mode FR1 n26 / 10MHz / DFT-S OFDM
Mod. 256QAM Limit: 13dB
RB Size Full RB Result
Middle CH 6.58 PASS
TEL : 886-3-327-3456 Page Number : A8-10f 19

FAX . 886-3-328-4978




samonas. FCC RADIO TEST REPORT

Report No. : FG270608-10A

FR1 n26 / 10MHz / DFT-S OFDM / Middle Channel / Full RB

Pl/2 BPSK

QPSK

RefLevel 3000 B Offset 11805 = AnBW 10 MHz

Reflevel 300008 Offset 11,8008 = AnBW 10 Mz
- ane 3001 Meos Time 13ms - an 5008 Mess Time 13ms
L car
1E-
I
X
1E
| i
TEQ4 5 104 ‘I
| 1
8190 MHe Mean Pwr + 20,00 d8 | | (F378.0 iz Mean Pwr + 20,0048
2 Result Summ Samples: 130000 2 Result Surnm Samples: 130000
-_DJ; dBm 27.50 dBm —U? d8 1,84 g8 3,24 db 4,10dB _Asadn =_zz.zn dBm 27.98 dBm 5.71d8 23848 4288 528 d8 56448
[ "
03:10:59 M 02/15/2024 03:12:07 B4 02/15/2024

64QAM

RefLevel 3000 B Offset 11805 = AnBW 10 MHz

Reflevel 300008 Offset 11,8008 = AnBW 10 Mz
- are 3008 MessTime  13ms - 3008 MessTime 13ms
1 CCOF 15a view |1 ccoF 152 View
i —
1E =

b
1E04 : 1608
i [
\ \
|
8190 MHe Mean Pwr + 20,00 d8 | | (F378.0 iz Mean Pwr + 20,0048
2 Result Summ Samples: 130000 Result Sumnm: Samples: 130000
- 21.24 dBm. 27.53 dBm 6530 dB 2.84 4B 5.00dB 592 dB 6.22 dB = 20.77 dBm 27.42 dBm 6.64 dB 254 dB 5.06 dB 6.2 dB 6.60 dB
i EERNENN Lol weasuion.. EENNENNER e
03:12:47 M 02/15/2024 03:13:28 B4 02/15/2024
Reflevel 3000 dBn Offset 115045 = AnBW 10 MHz
- are 3000 MessTime 136s
1 CCOF 153 View
|
IE04 v
i
{
|CF 819.0 MHz_ Mean Pwr + 20.00 dB
2 Result Summ Samples: 130000
- 18.73 dBm. 26.36 dBm 7.63dB 252 dB 53648 658 dB 1.
ECCE | B
03:14:25 M 02/15/2024

TEL : 886-3-327-3456

FAX . 886-3-328-4978

Page Number : A8-2 of 19



samonas. FCC RADIO TEST REPORT Report No. : FG270608-10A

26dB Bandwidth

Mode FR1 n26 : 26dB BW(MHz) / DFT-S OFDM
BW 5MHz 10MHz
Mod. PI/2 BPSK PI/2 BPSK
Middle CH 5.23 9.85
Mode FR1 n26 : 26dB BW(MHz) / CP OFDM
BW 5MHz 10MHz
Mod. QPSK 16QAM QPSK 16QAM
Middle CH 5.24 5.26 10.33 10.32
Mod. 64QAM | 256QAM | 64QAM | 256QAM
Middle CH 5.28 5.32 10.25 10.21
TEL : 886-3-327-3456 Page Number : A8-3 0f 19

FAX . 886-3-328-4978



ssamanas. FCC RADIO TEST REPORT

Report No. : FG270608-10A

FR1 n26 / 5MHz / DFT-S OFDM / Middle Channel / Full RB

PI/2 BPSK

Vi

RefLevel 30,00 dBn Offset 115008 = REW 100kHz
- an 3008 SWT 101 ms = VBW 300kHz  Mode Auto sweep

117,343 dékm

i Rttt i Ui SY

[

oap)

533 dbim|
816.397000 MHz
020 a8}
5232000 MH:

(FaT9.0MHz

70001 pis

0 Mz

03:04:11 PM 02/15/2024

FR1 n26 / 5MHz / CP OFDM / Middle Channel / Full RB

QPSK

16QAM

ultiView
RefLevel 30,00 dBn Offset 115008 = REW 100kHz

= A 3008 SWT 10 ms = VBW 300kHz _Made Auto Sweep

Vi

RefLevel 30,00 dBn Offset 115008 = REW 100kHz
= A 3008 SWT 10 ms = VBW 300kHz _Made Auta Sweep

[

1 dbim|
816.358000 MHz

20 de oap aznas [ |20 derm o asaas
305 000 M B 363,00 M
. 162 défm
o BT N e e e TN 0 P P Pl Y N ALV Y
/ \ '
o dtr o dtr

TR

(GF819.0 MHz.

0001 ps

0 WiHz/

03:04:52 PM  02/15/2024

Span 10.0 MHz

(GF819.0 MHz.

10001 pts

0 MHa/

03:05:34 PM 02/15/2024

Span 10.0 MHz

64QAM

256QAM

ultiView
RefLevel 30,00 dBn Offset 115008 = REW 100kHz

- an 3008 SWT 101 ms = VBW 300kHz  Mode Auto sweep

0 mEm P o e Mt bag

[

220 dbim|
816.348000 MHz

Vi

RefLevel 30,00 dBn Offset 115008 = REW 100kHz
- an 3008 SWT 101 ms = VBW 300kHz  Mode Auto Sweep

10 4110219

B e B |

(FaT9.0MHz

70001 pis

0 Mz

03:06:23 PM 02/15/2024

Span 10.0 WAz

(FaT9.0MHz

0001 pis

0 MHz/

03:07:00 PM 02/15/2024

Span 10.0 WAz

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number

1 A8-4 of 19



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG270608-10A

FR1 n26 / 10MHz / DFT-S OFDM / Middle Channel / Full RB

PI/2 BPSK

Vi

Ref Level 30,00 dBn  Offset 115008 = REW 200kHz
3006 SWT 10 ms = VBW 1 MHz Mode Auto sweep

- an

20 dBrw . 2.02 ¢
T eenil . ssaeoo
10 1
o dt j
/ \n.\ 4ty
e T U Y

(FaT9.0MHz 70001 pis 0 Mz

03:11:26 PM  02/15/2024

Span 20.0 WAz

FR1 n26 / 10MHz / CP OFDM / Middle Channel / Full RB

QPSK

16QAM

Vi

Ref Level 30,00 dBn  Offset 115008 = REW 200kHz

[

Ref Level 30,00 dBn  Offset 115008 = REW 200kHz

- At 008 SWT 100 ms = VBW 1 MHz  Made Auto Sweep - Att 008 SWT 100 ms = VBW 1 MHz  Made Auto Sweep
20 dBrw DI} 086 ¢8{ | | 20 dBmr Dy 0.4 ¢
“ e e~ Pt L oot o By “ 4 O s it A}
‘
].» Vo4 o Y ].» o= k:
. W% i
g

|CF 819.0 MHz 10001 pts. 0 MHz/ |CF 819.0 MHz 10001 pts. 0 MHz/

Span 20.0 MHz

03:09:49 PM 02/15/2024

03:09:16 PM  02/15/2024

64QAM

256QAM

ultiView
Ref Level 30,00 dBn  Offset 115008 = REW 200kHz

[

Ref Level 30,00 dBn  Offset 115008 = REW 200kHz

- W W 10 ms VW 1 bie Mk A Sweep - 300 SWE. e VO Mok S
WL 1455 doem i
20 dm oa——za0a8] || 20 dom oy ame)
oasom oamtom:
113700 . P
® P, ety o in - 110,756 ; -
7 p————— e e -.}l\
f \ f \
o i / | o i / \
- N ¥
EEFRIET :
l' #1442 -15.204 B g
g, ,.’ \
il
| e
P
|CF 819.0 MHz. 10001 pts 0 MHz/ |CF 819.0 MHz. 10001 pts .0 MH2/

03:08:38 PM 02/15/2024

Span 20.0 WAz

03:08:02 PM  02/15/2024

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number : A8-50f 19




samonas. FCC RADIO TEST REPORT Report No. : FG270608-10A

Occupied Bandwidth

Mode FR1 n26 : 99%0OBW(MHz) / DFT-S OFDM
BW 5MHz 10MHz
Mod. PI/2 BPSK PI/2 BPSK
Middle CH 4.48 8.96
Mode FR1 n26 : 99%0BW (MHz) / CP OFDM
BW 5MHz 10MHz
Mod. QPSK 16QAM QPSK 16QAM
Middle CH 4.52 452 9.31 9.30
Mod. 64QAM | 256QAM | 64QAM | 256QAM
Middle CH 4.53 451 9.30 9.33
TEL : 886-3-327-3456 Page Number : A8-6 of 19

FAX . 886-3-328-4978



ssamanas. FCC RADIO TEST REPORT

Report No. : FG270608-10A

FR1 n26 / 5MHz / DFT-S OFDM / Middle Channel / Full RB

PI/2 BPSK

tiVie Spactrum

RefLevel 30,00 dBn Offset 115008 = REW 100kHz

- an ST 101 s = VW 300ki1z_ Made auto Sweep
h
812881 co e
2
o ;
o +
J

3= =
G oNE ot pte Gz Span 100 M
2 Markes Toble

M 1 817.881 MHz 1719 dBm Occ Bw 4.488463 374 MHz

m 1 A16.74837 Mz 12.26 dim Occ s Centroid B18952601 341 Mz

n ' 82123683 Wiz 1040 dm Occ B Freq Offset 7398058 367 kHz

03:03:50 PM 02/15/2024

FR1 n26 / 5MHz / CP OFDM / Middle Channel / Full RB

QPSK

16QAM

tiVie Spactrum

RefLevel 30,00 dBn Offset 115008 = REW 100kHz

ultiView Spactrum
RefLevel 30,00 dBn Offset 115008 = REW 100kHz

2 Marker Table

SWT 1.0 ms = VBW 300Ktz Made Auto Sweep - SWT 1.0 ms = VBW 300Kz _Made Auto sweep
h
MIfi] 1313 dBm MIfi] 1418 dBem
516,071 00 Mz 51711200 Mz
n n
. e, R, . ! o A Pt
o o -
/ i\
8180 e 001 e 0 Mz Span 10.0 MHz || [CF818.0 ke 001 pes 0 Wb Span 10.0 MHz

2 Marker Table

M 1 B18.071 MHz 1313 dBm Occ Bw 4527124528 MHz M1 1 817.112 MHz 1418 dBm Oce Bur 4522081171 MHz
m 1 816,732 38 MHz B.26 dim Occ B Centroid B18.995 342 661 MHz m 1 816,727 08 MHz 02 diim Occ B Gentroid B1RIER 1181 MHz
n 1 82125951 MHz 5.66 dim Oce B Frieq Offset 4,055 338 659 kHr n 1 82124916 MHz 838 dbm Oce Biw Freq Offset 11881 899 787 kHz

03:04:33 PM 02/15/2024

-

03:05:15 PM 02/15/2024

64QAM

256QAM

ultiView Spactrum
RefLevel 30,00 dBn Offset 115008 = REW 100kHz

ultiView Spactrum
RefLevel 30,00 dBn Offset 115008 = REW 100kHz

2 Marker Table

M 1 820628 MHz 1394 dBm Oce B
m 1 BI6.72 MHz 662 dim Oce Bw Centroid
i 1 82125147 MHz 7.16 d8m Oce B Freq Offset

453145716 MHz
BI8.985 733 908 MHz
14,266 092 244 kHz

- A 3008 SWT 100 ms = VBW J00kHz  Mode Auto Sweep - A 000 SWT 101 ms = VBW J00kHz Mode Auto Sweep
Bandwidth Bandwidth
ifi] 1386 dbm wifi] 983 dam
sx06800 e s1.15900 Wz
2 2
10 S e - 10 T Sy S Vv,
o o -
s f
G oNE ot pte Gz Span 10.0 Wiz || (G T8.0 Nz 0T s ) Span 100 M

2 Marker Table

mi 1 819.15 MHz 9.83 dBm Qce Bu
n 1 816.72261 MHz 419 dbm Occ B Centroid
n 1 821.233 24 MHz 399 dbm Ot B Fren Offset

4510621 884 MHz
BI8.577924 129 MHz
22075 870 74 kHe

03:05:57 MM 02/15/202%

-

03:06:41 PM 02/15/2024

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number

: A8-7 of 19



swamranas. FCC RADIO TEST REPORT Report No. : FG270608-10A

FR1 n26 / 10MHz / DFT-S OFDM / Middle Channel / Full RB

PI/2 BPSK

e - s =

Ref Level 30,00 dBn  Offset 115008 = REW 200kHz

3006 SWT 101 ms = VBW 1 MHz Mode Auto weep

Bandwidth
/ \
f T
s h
(GFE18.0MHz 1001 prs 0 MHz/ Span 20.0 MHz
2 Marker Table
M 1 £16.542 MHz 17.29 dBm Occ Bw 8963651917 MHz
m 1 8123201 MHz 12.00 dim Oce Bw Centroid BI8.601 967 446 MHz
i 1 823083 8 MHz 1284 d8m Oce B Freq Offset 198,032 554 398 iz

03:11:07 MM 02/15/202%

FR1 n26 / 10MHz / CP OFDM / Middle Channel / Full RB

QPSK 16QAM

o | - i ]

Ref Level 30,00 dBn  Offset 115008 = REW 200kHz Ref Level 30,00 dBn  Offset 115008 = REW 200kHz

= an 3008 SWT 101 ms = VEW 1 MHz_Made Auto Sweep = an 3008 SWT 101 ms = VEW 1 MHz_Made Auta Sweep

1 Oceupiad Bandwidth 1 Oceupiad Bandwidth

sr00mm0wi
P
0 e At A A x 0 - et oV i
0. ! 0. !
7 t }
] | J \
f 7 f
/ !
/ y W
’ Ponllotma, A ]| walf
ok "
. .
(T o1 S Span 00 || (G818 0 M 001 s ) Span 300z
2 Marker Tonle 2 Marker Tonle |
M 1 820,039 MHz 1399 dBm Occ Bw 931664779 MHz M 1 820,099 MHz 14.01 dBm Oce B 9306752601 MHz
n 1 8123155 Mz 238 dim O o Centroid BISSTIR 58 M n 1 8123379 Mz .60 dim Occ B Centroid B18.991 307112 M
¢} 1 823632 1 MHz £.37 dBm Oce Bw Freq Offset -26.188 441664 kHz ¢} 1 823644 7 MHz 10,04 dbieny Occ Bw Freq Offset 8,692 867 549 kHz
- 8 oo EEEENENR o~
03:08:30 MM 02/15/2024 03:08:58 MM 02/15/2024

64QAM 256QAM

v - s B v - o B

Ref Level 30,00 dBn  Offset 115008 = REW 200kHz Ref Level 30,00 dBn  Offset 115008 = REW 200kHz

- are 3008 SWT 101 ms = VBW 1wz Made Auto Sweep - are 3008 SWT 101 ms = VBW 1wz Made Auto Sweep
1 Occupiad Bandwidth

1 Occupiad Bandwidth

W[ 1033 dbm
818,081 0wz
. 2
. - n T B AR i . S — - S
o ! N / \
f LY g \
J Iy [ \
\f S i L
7 S f T
Lt L ]
pA e, i i il \;
T A S
i e
il
v

G oNE ot pte Gz Span 30.0 Wiz || (G T80 Nz 0T s ) Span 300 M
2 Markes Toble 2 Markes Toble

] 1 19,519 MHz 13.47 6Bm Occ 9300624492 MHz W 1 $18.041 MHz 1033 dBm Qe Bur 9.333641619 MHz

m 1 143364 Wiz 871 dim Occ s Centroid B18.986 636 326 Mz m 1 193279 Wiz 154 diim Oce B Gentroidd B18.954721 676 Wiz

n ' 823637 M £39 d8m Occ B Freq Offset 13,301 074 224 ke n ' 8236615 Mz 653 dim Occ B Freq Offset 5278324 401 kb

- s "

03:08:19 M 02/15/2028 03:07:43 M 02/15/2028

TEL : 886-3-327-3456 Page Number 1 A8-8 of 19
FAX . 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG270608-10A

Emission masks — In-band emissions

FR1 n26 / 5MHz / DFT-S OFDM / PI/2 BPSK

Lowest MASK / 1RBO

Highest MASK / 1IRBmax

Ref Level 3000 dBm  Offset 1180 6B

Made Sweep

6L

Count 100/100

RefLevel 30.00dBm  Offset 11.80 d8.

Mode Sweep

1 Spectrum Emission Mask 1R

s6L

Count 100/100

~7.500 MHz 2538 MHz 100.000 kHz . z B m -36. -1.
-2.538 MHz -2.500 MHz 300,000 Hz 813.97686 MHz -29.57 dBm -52.00 dB -9.57 dB
2500 MHz 2538 MHz 300.000 Hz 819.003 95 MHz -82.10 dBm -104.53 dB -62.10 dB
2.538 MHz 7.500 MHz 100,000 kHz 822.00370 MHz -56.88 dBm -79.31d8 -43.88 dB

03:01:03 PM  02/15/2024

7.500 MHz
2538 MHz
2.500 MHz
2538 MHz

2538 Mz
-2.500 MHz
2538 Mz
7.500 MHz

100.000 kHz
300.000 Hz
300,000 Hz
100.000 kHz

Limit Chec
20 dbi
10 10
0 .‘ T
10 I ! 10 dir
CEM_LIMIT_002_AB5_0 ‘B EM_LIMIT_002_ABS_0
'lf | { I
\ I |
- I ) Y
40 ,le"l 40 dBr ™ A
5 |
50 dBm T B i ¥
W ] po (!
4 NS .*h‘\ﬂ,‘“m et R . e AV o 0l e’ ap, h-“‘.*..llﬁ» odheod
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2 Result Summary 2
Sub Block A Conter S1E50MHE TxPower 1243 dim REW 50,000 ix Sob Block A Conter SIS0 TrPower TL1TdBm oW 0,000 Kz
Tx Bandwidth 5.000 MHz None Tx Bandwidth 5.000 MHz None

815.96557 MHz
818.99981 MHz

824.01900 MHz
824.039 55 MHz.
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2 Result Summary 2 Rest
Sub Block A Center 81650 Mz TxPower 3235 dBm REW 50000 ki Sub Block A Conter 82150 Wz TxPower 2239 dBm RBW 50,000 Wiz
Tx Bandwidth_5.000 Mz None/ Tx Bandwidth _5.000 MHz Nonc|

FAX . 886-3-328-4978

7,500 MH: 2538 MHz 100,000 kHz . z - m .97 di -1 7.500 MHz 2538 MHz 100.000 kiz 818.82003 MHz -24.89 dBm -47.27 dB
2538 MH: 2500 MHz 300.000 Hz 813.98890 MHz -43.45 dBm -65.80 dB -2345d8 538 MHs 2500 Mz 300000 Hz X iz 4212 dBm 64551 dB
2500 MHz 2538 MHz X 819.00696 MHz -39.25 dBm 616048 -18.25 d8 2500 Mz 2538 Mz 300000 He 824.02991 MHz -38.26 dBm -60.65 dB
2538 Wz 7500 MHz 100,000 Kbz 81905820 MHz -2204 dBm -44.39 dB -9.04 df 8 M 7200 Mits 100.000 kit 82403955 MHz 3221 dBm 4460 d8
ooy N Gy R
02:47:03 PM 02/15/2024 02:54:23 PM 02/15/2024
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG270608-10A

FR1 n26 / 5MHz / DFT-S OFDM / QPSK

Lowest MASK / 1RBO

Highest MASK / 1IRBmax

Ref Level 3000 dBm  Offset 1180 6B

Made Sweep
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Count 100/100

RefLevel 30.00dBm  Offset 11.80 d8.
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Count 100/
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CF816.5 MH: 5005 pts 5 MHz/ Span 15.0 MHz || [CF821.5 MHz 5005 pts 5 Wb/ Span 15.0 MHz
2 Result Summary 2
Sub Block A Center 81650 Mz TxPower 21,75 dBm REW 50000 ki Sub Block A Comter 62150 MHz TxPowsr Z15Td8m REW 50.000kHz
Tx Bandwidth 5.000 MHz None| Tx Bandwidth _5.000 MHz Nane|
~7.500 MHz 2538 MHz 100,000 kHz . z -13.85 dbm -35.4 7.500 MHz 2538 Miiz 100.000 kHz 816,003 98 MHz -43.85dB
2538 MHz -2.500 MHz 300.000 Hz 813.99003 MHz -29.72 dBm -51.49.dB 2533 Mz 2500 Mz 300000 Hz B18.98589 MHz 53.32dB
2500 MHz 2538 MHz 300000 Hz 819.00207 MHz -82.80 dBm -104.55 B 2500 MHz 2538 Mz 300,000 Hz 824.02201 MHz 52.75 dB -11.23 dB
2538 WHz 7.500 Mtz 100,000 kiiz 819.40308 MHz 56.02 dBm 77.77 48 2.538 MHz 7.500 Mz 100.000 kHz 824.03955 MHz -36.72dB 2.21dB
neooy IR T mmmm o mmms
03:00:18 PM  02/15/2024 02:53:14 P 02/15/2024
RefLevel 30.00dBm  Offset 11,8045 Mode Sweep sat

Ref Level 30.00 dBm  Offset 1180 B

Made Sweep
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Limit Chee
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2 Result Summary 2 Resu
Sub Block A Center 81650 Mz TxPower 21,83 dBm REW 50000 ki Sub Block A Center 62150 Wz Tx Power 2147 dBm REW 50.000kHz
Tx Bandwidth 5.000 MHz None| Tx Bandwidth _5.000 MHz Nane
7500 WHz 2538 MHz 100,000 kHz . z -22.17 dBm 10 dl X 7.500 MHz 2538 Miiz 100.000 kHz 818.954 23 MHz -2353 dBm -45.40 dB 10.53 dB
2538 MHz -2.500 MHz 00 He 813.97686 MHz -37.48 dBm -59.42 dB 1748 d8 538 MHs 2500 Mz 300000 Hz 818.99191 MHz .50 dBm 6277 dB .30 dB
2500 MHz 2538 MHz 1000 Hz 819.00282 MHz -39.02 dBm -60.96 dB -18.0248 2500 Mz 2538 Mz 300000 He 824.03292 MHz -39.41 dBm 6128 dB 19.41 dB
2538 Wz 7500 MHz 100,000 Kbz 81903955 MHz -2254dBm -44.47 dB -9.54 dB Jr38 Mie 7200 Mits 100.000 kit 824033 55 MHz 33,66 dBm 45553 d8 10.66 dB
Ready [innannnnif Resdy |
02:48:21 PN 02/15/2024 02:55:32 PM 02/15/2024
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG270608-10A

FR1 n26 / 5MHz / D

FT-S OFDM / 16QAM

Lowest MASK / 1RBO

Highest MASK / 1IRBmax

Ref Level 3000 dBm  Offset 1150 0B Made Sweep

n Mask
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Count 100/100
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2 Result Summary 2
[Sub Block A Center 81650 MHz T Power 20,84 dim REW 50.000 kHiz Sub Block A Center 821,50 MHz Tx Power 20,65 dbm REW 50,000 kHz
Tx Bandwidth _5.000 MHz None Tx Bandwidth_5.000 MHz None

7500 MHz -2538 MHz 100.000 kHz . z -15. m -36.62 di -2 7.500 MHz 2538 MHz £15.92604 MHz -57.13 dBm -77.78 dB
2538 MHz 2500 MHz 300000 Hz £13.99304 MHz -38.35 dBm -55.19 dB 18.35d8 3538 Mz 2500 Mz 818.99981 MHz 8321 dBm -103.86 dB
2500 MHz 2538 MHz 300000 Hz 819.028 78 MHz -80.83 dBm -101.67 dB -60.83 dB 2500 MHz 2538 Mz 824.02201 MHz -30.79 dBm -51.44 dB
2538 MHz 7.500 Mtz 100,000 kiiz 819.33473 MHz -55.42 dBm -76.25 48 228 2.538 MHz 7.500 Mz 824.06441 MHz -15.47 dBm -36.13dB
e B 5 R i
02:59:43 PM 02/15/2024 02:52:41 PM 02/15/2024
Ref Level 30.00dBm  Offset 11.30d8 Made Sweep SGL Ref Level 30.00 dim  Offset 11.80 d6 Mode Sweep seL
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2 Result Summary 2 Resu
[Sub Block A Center 81650 MHz T Power 20.88 dBm REW 50.000 kHiz Sub Block A Comter 621,50 MHz Tx Power 20,90 dBm REW 50.000 kHz
Tx Bandwidth 5.000 MHz None Tx Bandwidth _5.000 MHz Nane|

7500 WHz 2538 MHz 100,000 kHz . z -23.93 dBm d -10. 7.500 MHz 2538 MHz 100.000 kiz 818.93246 MHz -24.02 dBm -44.91 dB -11.02 dB
2538 MH: 2500 MHz 813.96595 MHz -40.39 dBm -61.27 dB 2039 d8 538 MHs 2500 Mz 300,000 Hz £18.988 90 MHz -38.80 dBm 50,70 dB -18.80 dB
2500 MHz 2538 MHz X 819.00583 MHz -42.91 dBm 636248 -2.94d8 2500 MHz 2538 Mz 300000 He 824.01599 MHz 4137 dBm 6227 dB -21.37dB
2538 MH: 7500 MHz 100,000 Kbz 81904577 MHz -24.05 dBm -44.93 dB -11.05 dB 8 M 7200 Mits 100.000 kit 82407684 MHz 366 dBm 4455 d8 1066 dB
resoy E fesy (N &L
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e% FCC RADIO TEST REPORT Report No. : FG270608-10A

SPORTON LAB.

FR1 n26 / 5MHz / DFT-S OFDM / 64QAM
Highest MASK / 1IRBmax

Lowest MASK / 1RBO

= Spectr
Multiv Spectru "
ot el 00 A Oset {10 o Mode ey RefLevel 3000 dam  Offset 11.80 d8 Mode Sweep seL
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CF816.5 MH: 5005 pts 5 MHz/ Span 15.0 MHz || [CF821.5 MHz 5005 pts 5 Wb/ Span 15.0 MHz
2 Result Summary 2
Sub Block A Center 81650 Mz TxPower 20.03 dBm REW 50000 ki Sub Block A Comter 62150 MHz TxPower 2038 d6m REW 50.000kHz
Tx Bandwidth 5.000 MHz None| Tx Bandwidth _5.000 MHz Nane|
7500 WHz 2538 MHz 100,000 kHz X z -17.22dBm -37.25d 7.500 Mz 2538 Miiz T B15.891 84 MHz -56.74 dBm -77.09 dB -43.74 dB
-2.538 MHz -2.500 MHz 300.000 Hz 813.99304 MHz -33.95 dBm -53.98 dB -13.95 dB 2538 MHz -2.500 MHz B18.996 80 MHz -83.61dBm -103.95 dB -63.61 dB
2500 MHz 2538 MHz 300000 Hz 819.00997 MHz -82.99 dBm -103.02 d8 -62.99 dB 2500 MHz 2538 Mz 824.00696 MHz -34.77 dBm -55.11 dB -14.77 dB
2538 MHz 7.500 Mz 100,000 kiiz 822.24506 MHz -56.19 dBm -76.22d8 43198 2538 MHz 7.500 Mz 824.06752 MHz 17.75 dBm -3810dB 4.75 dB
B > . s

02:59:08 BM  02/15/2024 02:52:08 PM 02/15/2024

Lowest MASK / Full RB Highest MASK / Full RB

MultiView sp - MultiVie ectrt
Ref Level 30.00dBm  Offset 11.30d8 Made Sweep SGL Ref Level 30.00 dim  Offset 11.80 d6 Mode Sweep seL
Count 100/100 Court 100/100
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2 Result Summary 2 Rest
Sub Block A Center 81650 Mz TxPower 2041 dBm REW 50000 ki Sub Block A Comter 621,50 MHz Tx Power 20,35 dBm REW 50.000 kHz
Tx Bandwidth 5.000 MHz None| Tx Bandwidth _5.000 MHz Nane|
7500 WHz 2538 MHz 100,000 kHz X z -25.88dBm d -12: 7.500 Mz 2538 Miiz 100.000 kHz 818.93557 MHz -25.18 dBm -4552 dB 1218 dB
2538 MHz -2.500 MHz 300.000 Hz 813.99003 MHz -42.09 dBm 6451 dB 2400 d8 3538 Mz 2500 Mz 300000 Hz 818.98702 MHz 4370 dBm -64.04 dB -23.70dB
2500 MHz 2538 Mtz 300.000 Hz 819.00282 MHz 4041 dBm -60.63 dB -2041d8 2500 Mz 2538 Mtz 300000 He 824.00696 MHz -40.99 dBm 6134 dB -2099 dB
2538 Wz 7500 Mz 100,000 iz 819.04577 MHz -23.35 dBm -43.76 dB 1035 d8 Jr38 Mie 7200 Mits 100.000 kie £24.067 52 MHz 2518 d8m 45553 d8 21848
[ redy S N2
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG270608-10A

FR1 n26 / 5MHz / DFT-S OFDM / 256QAM

Lowest MASK / 1RBO

Highest MASK / 1IRBmax
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CF816.5 MH: 5005 pts 5 MHz/ Span 15.0 MHz || [CF821.5 MHz 5005 pts 5 Wb/ Span 15.0 MHz
2 Result Summary 2
Sub Block A Center 81650 Mz TxPower 17.76 dBm REW 50000 ki Sub Block A Comter 62150 MHz TxPower 1738 d6m REW 50.000kHz
Tx Bandwidth 5.000 MHz None| Tx Bandwidth _5.000 MHz Nane|
7500 MHz 2538 MHz 100,000 kHz .. z -19. m -37.01 di ¥ 7.500 MHz 2538 MHz '816.003 77 MHz -57.87 dBm -75.61 dB
2538 MHz -2.500 MHz 300.000 Hz 813.97385 MHz -32.03 dBm -51.78.d8B 1403 dB 538 MHs 2500 Mz §18.98100 MHz 8197 dBm 8970 dB
2500 MHz 2538 MHz 300000 Hz 819.01787 MHz -82.33 dBm -100.09 dB -62.33 dB 2500 MHz 2538 Mz 824.02201 MHz -36.89 dBm -54.62 dB
2538 MHz 7.500 Mtz 100,000 kiiz 822.03788 MHz -56.40 dBm 7415 48 4340 8 2.538 MHz 7.500 Mz 824.03955 MHz -19.75 dBm -37.49 dB
I > .
02:58:38 PM 02/15/2024 02:51:30 PM  02/15/2024
Ref Level 30.00dBm  Offset 11.30d8 Made Sweep SGL Ref Level 30.00 dim  Offset 11.80 d6 Mode Sweep seL
Count 100/100 Count 100/100
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CF 816.5 MHz 5005 pts. 5 MHz/ Span 15.0 MHz || [CF 821.5 MHz 5005 pts .5 MHz/ Span 15.0 MHz
2 Result Summary 2 Resu
Sub Block A Center 81650 Mz TxPower 18.34 dBm REW 50000 ki Sub Block A Comter 621,50 MHz TxPower 18.32d8m REW 50.000 kHz
Tx Bandwidth 5.000 MHz None| Tx Bandwidth _5.000 MHz Nane|
7500 WHz 2538 MHz 100,000 kHz X z - m d . 7.500 M 2538 Mt 100.000 ki B18.951 12 MHz -2635 dBm -44.66 dB -1335dB
2538 MHz 2500 MHz 81396294 MHz 3280 dBm 6114 dB 2238048 238 Mt oo wke 200000 Ha B18. iz 52 dBm 512048 229208
2500 MHz 2538 MHz .00 Hz 819.00282 MHz -43.63 dBm 615748 -3.63d8 2500 Mz 2538 Mz 300000 He 824.03292 MHz -46.36 dBm 6468 dB -26.36 dB
2538 Wz 7500 Mz 100,000 iz £19.07062 MHz -26.13 dBm -44.47 dB 1313 d8 Jr38 Mie 7200 Mits 100.000 kit £24.05509 MHz 2694 d8m 4526 d8 1354 dB
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